



RAPPORTO DI PROVA / TEST REPORT N. 124203

page 1 of 1

Marghera 26/01/2015 rif. Your confirm of January 8th, 2015

richiedente GLASEKSPERTEN A/S
proposer SPROGEOVEJ, 13 - 09800 HJOERRING

campione Laminated glass
sample prova eseguita dal / from 22/01/2015
test date al / to 22/01/2015

contrassegnato P7B
reference

ricevuto il 20/01/2015 by carrier
received

CE EN356AXE r.3 4/10/2013

EN 14449:2005 Glass in building - Laminated glass and laminated safety glass Evaluation of conformity/Product standard

Type of test: Axe test according to EN 356:1999
Producer: GLASEKSPERTEN a/s
Site of production: Glarmestervej - DK 8600 Denmark
Type of product: Laminated safety glass (ISO EN 12543-2:2011)
Family of interlayer: polyvinyl butyral (EN 14449:2005)
Sampling: under responsibility of the Producer.
Marking of the sample: date of sampling: 2015, January 8th.
line of production: Lamination.
Personnel involved: Comiati F., Schiavonato M.
Test carried out at: Marghera laboratories.

For the details of the product description and of the laminated process see Producer Technical File.

On 03 specimens of flat laminated safety glass with a nominal thickness of 23.04 mm the Axe Test according to points 6.2 and 9 of EN 356:1999 has been carried out.

According to test results and Table 4 of EN 356:1999, tested security glazing product is classified with this category of resistance:

Code designation for category of resistance: EN 356 P7B

THE HEAD OF THE LABORATORY

Ennio Mognato

THE TECHNICAL DIRECTOR

Eng. Roberto Dall'Igna

THE LABORATORIES DIRECTOR

Dr. Nicola Favaro

*Le prove riportate in questo rapporto contrassegnate dalla dicitura ** Non Accreditata da ACCREDIA ** non entrano nell'Accreditamento ACCREDIA di questo Laboratorio. Si attesta che il campione oggetto di analisi esibito dalla ditta richiedente presenta le caratteristiche sopra riportate. Il presente attestato si riferisce al campione esaminato e non può essere riprodotto parzialmente. In carta semplice per gli usi consentiti dalla legge.*

The tests indicated in this report which are cited as ** Non Accreditata da ACCREDIA ** do not fall under ACCREDIA Accreditation. We declare that the analysed sample, provided by the customer, presents the above-mentioned characteristics. This Test Report is relevant exclusively for the specimen tested and it cannot be partially reproduced. Issued on unstamped paper for the uses foreseen by the law.